_ TOYOTA

apparel equipment

PARTS CATALOGUE

" EK1 SERIES

| Cavémac
e T 0

0000204

W - ORIGINAL |\|u|u||m|\m||\

25 L0




TABLE OF CONTENTS

. COVER (1D

- MACHINE BED FRAME

. COVER (22D

T 00w e

NEEDILLE DRIVE

NEEDLE DRIVE

S

- PRESSER FOOT

2

UPPER LOOPER

R

- LOWER LLOOPER

< £ o5 ® D Z B

N

SPECIFIC PARTS

GAUGE PARTS CONVERSION CHART

Pls  Tubm  Tiss

A ¢ ‘5 2
Ties 7 ey ) spuson

- FEED MECHANISM C1D

- FEED MECHANISM (2D

. ACCESSORIES (1D

- ACCESSORIES (2D

i q " pr ,]
Reterent Ol

CRANKSHAFT DRIVE MECHANISM
MECHANISM (1D
MIECHANISM (2D

MECIHANI SM

DRI VE

DRI VI

-CHAINSTITCH LOOPER

. CHAINSTITCH LOOPER

MECHANISM

MECHANI SM
DRIVE MECHANISM (]1D-—

DRIVE MECHANISM (2)—

- LUBRICATING MECHANISM (1D
- LUBRICATING MECHANISM (2D

KNIFE DRIVE MECHANISM

Rﬂb-\/’tj

v
{ O

Bwk, 95 ﬁ%b

Page

37-40
41-44

2 i ; y
/L / "'2'(/4-’ /e ’.czubit-{ Lf} Feolon .

/ pcnm‘j [ ens
J

7’/;1 4'5";\7

pc -p]{' :

-

/ /



e e I WS o

AOI

b




A.MACHINE BED FRAME

IREF .NO . PART NO. NAME QTY
A0l 5150001-111 MACHINE BED 1
A02 | 5150011-121 | TOP COVER ]
403 | 5150001-123 | OIL SIGHT WINDOW I
405 | 5150001-125 | PLATE 1

| A06 | 5150001-126 | PLUG i
A07 | 5150006-141 OIL DISTRIBUTOR -
A08 | 5150006-142 | PIPE |
409 | 5150006-112 | PLUG ]

AL0 | 5150002-211 | THREAD GUIDE PLATE O
Al 5150001-122 | GASKET ]
Al2 | 5150006-140 | OIL FILTER i
Al3 | 5150001-131 | FACE PLATE 1
Al4 | 5150003-136 | LEVER 1
Al5 | 5150003-137 | SPRING 1
AlG | 5150001-168 | SCREW :

GALY 5150003-130 PRESSER BAR COMPLETE i
417 | 5150003-13¢ | PRESSER BAR 1
AIS | 5150003-135 | PIN I
ALO | 5150003-118 | STOPPER/PRESSER ARM T
A20 | 5150003-131 | THUMB SCREW |
A21 | 5150003-133 | SPRING 1

SC05 | 9225505-307 | SCREW (¥4x 5) 9

SC06 | 9295506-307 | SCREW (M4X 6) 5

sc07 | 9225508-307 | SCREW (M4x 8) 5

SCO8 | 9295510-307 | SCREW (MAx10) 9

SCLO | 9225535-307 | SCREW (M4X35) o]

SNOZ | 9401500-107 | NOT  (ud) -

S006 | 9060101-006 | © RING I




§ 5-.6-THREAD MACHINE
4 2-,3-,4-TUREAD MACHINE

B19



B_.COVERCID

REF .NO. PART NO. NAME QTY REMARK
BOI | 5150001-14] FRONT COVER (RIGHT) ]
B02 5150001-142 | FRONT COVER (LEFT) 1
XB02 | 5140001-142 | FRONT COVER (LEFT) 1 N
B03 5150001-143 SCREW {M4) 1
| B04 5150001 -144 LATCH I
B05 5150001-145 LATCH 1 o
BO6 5150001 -146 PIN 1
BO7 5150001 - 148 SPRING ]
BO8 5150001-147 RINGE [ .
BOJ 5150001 -149 GASKET o 1
(BIO | 5150001-151 | FLAT SPRING T T T
 BIl | 5150001-128 | FILTER I
B12 5150001129 RING l ~
BI3 | 5150001-113 | PLUG 2
Bl4 | 5150001-114 | PLUG L §
BI5 5150001-136 BED COVER 1 1
| BI6 | 5150001-137 | GASKET 1
B17 5150001138 CUSHION RUBBER 1 N
BI§ 5150001-132 COVER PLATE . 7 7
BI9 | 5150001-135 | FAN COVER I
B20 | 5150001-182 | BRACKET 1 1
B21 5150001181 FABRIC GUARD O o
B2 5150001-112 BED PIN .
B23 5150009-15] NAME PLATE |
B24 | 5150009-152 | NAME PLATE ] o
B25 5150009141 THREADING CHART (5-THREADS) | 1 e
9B25 5120009-141 THREADING CHART (2-THREADS) !
3825 5130009-141 THREADING CHART (3-THREADS) a0 i
4B25 5140009-141 THREADING CHART (4-THREADS) 1
B26 5150009142 THREADING CHART 1
| B27 | 5150001-154 | PLUG 1 B
SC05 9225505-307 SCREW (M4X 5) 2 N
SC06 | 9225506-307 | SCREW (M4x 6) 4
SC07 9225508-307 SCREW (M4x 8) 10
SCO8 9225510-307 | SCREW (M4x10) 6
SC26 9701612-507 SCREW (MEX12) 4 ]
SChH4 9013301-005 SCREW (SMil1/64) 2
SC56 9015601-001 SCREW (SM1/8) 2
SC66 | 9026901-001 SCREW (N4) 2 o
SW03 9030101-004 WASHER 4




4 XC09 (Namowy ~ C19° ¢ L
® C03 (Wide) SCo6 Cig “scos

O A CO(Wide)
A XCO1 (Narrow)

CO7_ @ SWO04

Swes
SC56-. e

® A COB (Wide)
A XCOB8 (Narrow)

8 5-,6-THREAD MACHINE
A 2-,3-,4-THREAD MACHINE



C_COVERC2D

RIS UND. PART NO. NAME QTY REMARK
col 5150001-160 CLOTH PLATE (WIDE) 1

 XCO1 | 5140001-160 | CLOTH PLATE (NARROW) I
002 | 5150001-161 | SCREW T [ 7
o3 | 5150001-162 | NUT 1 1
c04 | 5150001-163 | SPRING N 1

| 05 | 5150001-115 | CUSHION RUBBER 9 1
CO6 | 5150001-158 | BUSHING 1 .
07 | 5150001-159 | COLLAR B i

| c08 | 5150001-165 | SIDE COVER (WIDE) - 1 -

(%C08 | 5140001-165 | SIDE COVER (NARROW) ) A -

7L09 5150061 -164 SIDE COVER RUBBER (Wl i)]‘i) i V

(XC09 | 5140001-164 | SIDE COVER RUBBER (NARROW) [

Cl0 | 5150001-143 | SCREW (M&) " L |
CI1l | 5150001-169 | SCREW o ' )
cl2 | 5150001-115 | CUSHION RUBBER 1 |
13 | 5150001-166 | LEVER - - N
| Cl4 | 5150001-167 | SPRING ) n -
| CI5 | 5150001-168 | SCREW o ]
C16 | 5150001-171 | NEEDLE THREAD COVER e T
17 | 5150000-174 | EYE GUARD " - N
Cl8 | 5150001-173 | FLAT SPRING [
cl§ | 5150001-172 | PIN - ]

20 | 5150002-125 | CUSHION RUBBER - I o
SC02 | 9225405-307 | SCREW (M3x 5) 2 N
SC05 | 9225505307 | SCREW (MAX 5) 1 .
SCO6 | 9225506-307 | SCREW (M4X ) 5
SC43 | 9624612-407 | SOREW (M5x12) 1
SC56 |  9015601-001 | SCREW (SM1/8) 7 3 -
SNO2 | 9401500-107 | NUT QD _ Lo
SWOl | 9030101-001 | WASHER 4
SWO4 | 9030101-005 | WASHER |
SWI1 | 9030101-014 | wASHER _ Bl

su23 | 9030301-003 | WASHER .







D.CRANKSHAFT DRIVE MECHANISM

EF_NO. PART NO. NAME QTY REMARK
DOl | 5150004-112 | BALL BEARING RETAINER 1
XD01 5140004-112 BALL BEARING RETAINER i)
D02 | 5150004-113 | PIN I
D03 | 5150001-251 | BUSHING 1
D04 | 5150004-114 | RING 1
D05 | 5150004-115 | OIL SEAL | o
DO6 | 5150004 116 | BALL BEARING RETAINER 1 o
D07 5150004-117 COOLING FAN ] N
D03 5150004-118 MACHINE PULLEY 1
| D09 | 5150004-121 | BALANCE WEIGHT B 1 ]
DI0 | 5150004-119 | SCREW |
D1l 5150004-124 WORM | ]
| D12 | 5150004-111 | CRANKSHAFT |
DI3 | 5150004-132 | WASHER 4
DI4 | 5150004-122 | BALANCE WEIGHT 3
X03 | 5140004-123 | PLUG N N T
SBOL | 9070301-001 | BALL BEARING |
SB02 9070301-002 BALL BEARING 2
SC04 | 9225408-307 | SCREW (W3x 8) 6 -
SCO7 |  9225508-307 | SCREW (Mdx 8) 3
SC08 | 9225510-307 | SCREW (M4x10) 3
'SC09 | 9225516-307 | SCREW (MAX16) 2
SC42 | 9624605-407 | SCREW (M5X 5) 2
SC45 | 9624708-407 | SCREW (MGx 8) 3 ]
S003 | 9060101-003 | O RING 1
S004 | 9060101-004 | O RING I — =]
S005 | 9060101-005 | O RING i
SO11 | 9060201-001 | OIL SFAL ]
sw22 | 9030301-002 | WASHER 3




© 2N F1o\g O
\\@E’ ( Fo3 | gl .—‘w‘@‘
' @

F16
FI7_|

- b
Fis__(€ F23 &—swo2

4F23 : o
% oo alREs F13
©); Ve ’ |
F24

PLEASE NOTE:
% Different part may be used depending on the machine.
So please confirm the correct part on pages 4|~44,



F_NEEDLE DRIVE MECHANISM C1)D

REF.NO.|  PART NO. NAME QTY REMARK
FO1 5150002-115 LEVER/NEEDLE DRIVE 1
FO2 5150002-116 LINK/NEEDLE DRIVE 1 ]
| F03 | 5150002-117 | PIN/NEEDLE DRIVE 2 B
FO4 5150002-119 NEEDLE BAR GUIDE 1 |
FO5 5150002-113 SHAFT/NEEDLE DRIVE 1
FO6 5150002126 OIL FELT I
FO7 5150006-112 PLUG | N
F03 5150001-256 BUSHING | ]
FO9 5150001-252 BUSHING 1 7
FI0 | 5150002-114 COLLAR i T
FI1 | 5150002-118 | COLLAR - A D
GF12 | 5150002-110 CONNECTION ASSEMBLY/NEEDLE DRIVE | =
F12 5150002-111 CONNECTION/NEEDLE DRIVE 1 '
F13 5150004135 SCREW 9
Fl4 KXXXKXX=XXX CRANK/NEEDLE DRIVE |
HEF14 XXXXXXX- XXX CRANK/NEEDLE DRIVE ]
K15 5150007-113 PIN 1 ]
F16 5150002-121 PLUG 1
F17 5150002-122 NEEDLE BAR 1
Fl18 0150002-123 BUSHING 9
F19 5150002-124 CAP 1
| F20 5150001-117 | PLIG 2 B
F21 5150002-125 PLUG 1 -
F22 5150002-223 RING N ] ]
F23 5150002-224 BRACKET ]
| 3F23 | 5130002-224 | BRACKET ] e
4F23 5140002-224 BRACKET ] N
F24 5150002-225 NEEDLE THREAD RETAINER 1
F25 5150002226 SPRING ]
F26 5150002-227 SCREW 1
SC03 | 9225406-307 | SCREW (M3X 6) 1
sc08 9225510-307 SCREW (M4X10) 1 ]
SC30 9701614-507 SCREW (MGX14) 1
sc4l 9624504-407 SCREW (MdXx 4) 3
sc42 9624605-407 SCREW (M5% 5) 5
SC68 |  9026901-003 | SCREW CMBX23) 1 I
SW02 9030101-002 WASHER 9
SW06 9030101-007 WASHER 1




0. 5-THREAD MACHINE f
!

(S

!
H10 S
/@ 10 HO1
HI1 : '\m/ H12
%0 1 SCO5

H13

' H16 /w
SCO%/\ HM- * sz :

\)

A XH21

SC53 ® HI19

IS

.

‘S@ ¢ 5-,6-THREAD MACHINE
¥

PLEASE NOTE:

A 2-,3-,4-THREAD MACHINE

H18 % This is one of the gauge parts.Please confirm the
correct part by the conversion chart on pages 4|~44,



H.NEEDLE DRIVE MECHANISM (2D

REF.NO. PART NO. NAME QT REMARK
HO1 5150032-214 POST NUT ]
HO2 5150022-214 POST NUT L. N
H03 5150002-215 SPRING BUSHING 9
HO4 5150002-216 SPRING (HEAVY) 9 ]
H05 5150002-217 cup 2
H06 5150002-218 TENSION DISC 4 |
| HO7 | 5150002-219 | FELT 9
H08 5150002-213 SCREW STUD 2
H09 5150002-212 TENSION GUIDE 9 e
H10 5150002-221 THREAD PATH A |
| X170 5140002-221 THREAD PATH T
CHIL | 5150002-228 THREAD PATH B I
H12 | 5150002-229 | THREAD PATH C l i
HI3 | 5150001-143 SCREW 1
| HI4 | 5150002-202 | THREAD TAKEUP LEVER i B
HI5 | 5150002-130 BRACKET ' ]
H16 5150002-133 SCREW (SM11/64) 2
H17 5150002-323 CHAINSTITCH NEEDLE GUARD (FRONT) 1
H18 5150001-115 CUSHION RUBBER i 9 ]
H19 5150002-134 BRACKET ] E
XH19 5140002-134 BRACKET 1
H20 5150002-324 CHAINSTITCH NEEDLE GURAD (REAR) 1 i
121 | 5150002-321 NEEDLE GUARD (FRONT) b
XH21 5140002-321 NEEDLE GUARD (FRONT) 1 E
H22 XXAXXXX-XXX NEEDLE X
EGXXX | KXXXXXX-XXX NEEDLE HOLDER 1 ]
EHXXX | XXXXXXX—XXX NEEDLE PLATE R
SC05 9225505-307 SCREW (M4X 5) 1 B
SC06 9225506-307 | SCREW (M4X 6) 3 0
SC03 9225510-307 | SCREW (M4X10) 9 1
SCl1 9225610-307 SCREW (M5%10) 2
sc51 | 9013301-001 SCREW (SM3/32) 4 ]
5C53 9013301-004 SCREW (SM9/64) 1




8 5-,6-THREAD MACHINE
A 2-,3-.4-THREAD MACHINE

PLEASE NOTE:

& Different part may be used depending on the machine.
So please confirm the correct part on pages 4|~44,

If




J.PRESSER FOOT MECHANISM

REF.NO. PART NO. NAME QTY REMARK
J01 | 5150003-111 | PRESSER ARM I
302 | 5150003-112 | PIN 1 |
303 | 5150003-113 | SHAFT :
304 | 5150003-114 | HINGE 1 g
005 | 5150003-115 | CHAIN CUTTER I
J06 | 5150003-116 | FINGER GUARD I N
XJO6 5140003-116 FINGER GUARD |
107 5150003-117 SPRING ]
| xJ07 5140003-119 STOPPER i L T
108 | 5150003-138 | COLLAR |
509 5150003129 BUSHING R
J10 | 5150001-116 | PLUG 1 ]
JI1 | 5150003125 | LEVER |
| J12 | 5150003-126 | SPRING 7 T o
113 | 5150003-123 | Link I
J14 | 5150003-121 | LEVER 1 B ]
115 | 5150003-122 | SCREW 1
[ J16 | 5150003-124 | SPRING I
117 | 5150003-127 | STOPPER L ]
EPxxx XXKXKX X=X KX PRESSER FOOT ASSEMBLY ]
SC02 | 9225405-307 | SCREW (M3x 5) 3 o
SCO7 | 9225508-307 | SCREW (Mdx 8) P E
SC24 9701512-507 SCREW (M5X12) 9 ]
SC42 | 9624605-407 | SCREW (M5X 5) 9 N
SC45 | 9624708-407 | SCREW (M6X 8) ! g
SC56 | 9015601-001 | SCREW (SM1/8) i
SNO3 | 9409600-107 | NUE  (M5) 1




So please confirm the correct part on pages 41~44.,
PLEASE NOTE:

% This is one of the gauge parts.Please confirm the
correct part by the conversion chart on pages 4|~44.

% Different bart may be used depending on the machine.

el




K. UPPER LOOPER DRIVE MECHANISM

EF.NO. PART NO. NAME QTyY REMARK
KOl 5150012-214 POST NUT 1
KOZ 5150012-216 SPRING (LIGHT) 1
K03 5150002-231 PIPE 1
GKO4 5150004-130 CONNECTION ASSEMBLY/UPPER LOOPER 1 o
K04 5150004-131 CONNECTION/UPPER LOOPER |
K05 5150004-135 SCREW 4 ]
K06 XXX K=XXX CRANK/UPPER LOOPER I
HKOB |  XXXXXXX-XXX | CRANK/UPPER LOOPER I ]
K07 | 5150004-134 SHAFT i B
| K03 5150001-252 BUSHING I
K09 5150002-114 COLLAR i B |
K10 5150001-126 PLUG 1 B
K11l 5150002-233 THREAD TAKEUP LEVER/UPPER LOOPER 1
K12 5150002-232 BRACKET 1 T
Ki3 5150002-235 THREAD PATH/UPPER LOOPER L
| K14 | 5150002-236 | THREAD PATH A/LOWER LOOPER 1 -
| GK15 5150004-106 UPPER LOOPER HOLDER ASSEMBLY i
K15 5150004-136 LEVER/UPPER LOOPER ]
K16 5150004-137 UPPER LOOPER HOLDER ]
K17 5150004-138 PIN |
K18 5150006-132 OIL WICK 1 ]
K19 5150004-140 BASE/UPPER LOOPER HOLDER 1
K20 5150004-141 OIL FELT 1
K21 5150004-139 WASHER 1
| K22 9150004-142 OIL SEAL ]
K23 5150001-133 COVER 1
K24 5150002-238 THREAD PATH 1
K25 5150001-258 BUSHING 1 q
HO3 5150002-215 SPRING BUSHING 1
H05 5150002-217 Cup ) a3
H06 5150002-218 TENSION DISC 9 il
HO7 5150002-219 FELT ] N
HO8 5150002-213 SCREW STUD I -
HO9 5150002-212 TENSION GUIDE I gl
ELXX XXXXKXX-XXX UPPER LOOPER i B
SCO1 9225403-307 | SCREW (M3x 3) _ .- a
SC06 9225506-307 SCREW (M4X 6) 1
SCO7 §225508-307 SCREW (M4x 8) 4
SC08 9225510-307 SCREW (M4x10) |
sCll 9225610-307 | SCREW (M5X10) 1
SC16 9203406-307 SCREW (M3) 9
Sc24 9701512-507 SCREW (M5x12) 9 -
Scdl 9624504-407 SCREW (M4x 4) 1 i
SC42 9624605-407 SCREW (Mbx 5) 2
SC30 9701614-507 SCREW (M6x14) 1
SCH3 9013301-004 SCREW (SM9/64) !
SCH7 9026901-002 SCREW (M6X14) 1
S013 9060201-003 OIL SEAL I
SPO1 9070201001 PIN 1
SWO1 9030101 -001 WASHER 2 1
SW02 9030101-002 WASHER 4
SwW04 9030101-005 WASHER 2
SW06 9030101007 WASHER ]
SW10 9030101-013 WASHER i




5C42

L1o

LO7

0 5-,6-THREAD MACIINE
A 2-,3-,4-THREAD MACHINE

—17—




L.LOWER LOOPER DRIVE MECHANISM

REF.NG.|  PART NO. NAME QTY | REMARK
L0 5150002-214 POST NUT |
GLO2 | 5150004130 CONNECTION ASSEMBLY/LOWER LOOPER I
L02 5150004-131 CONNECT1ON/LOWER LOOPER ]
| L03 | 5150004-135 | SCREW IR =
L04 5150004-149 CRANK/LOWER LOOPER 1 B
XL04 5140004-149 | CRANK/LOWER LOOPER ] ]
L05 5150004-157 PIN - 3 1 ]
L06 5150004-158 LINK 7
L07 5150004143 SHAFT ] ]
LOS 5150001-253 BUSHING L T
| L09 5150001 -254 BUSHING )
L10 5150004-177 COLLAR | .
LII | 5150004-144 | LOWER LOOPER HCLDER T
LI2 | 5150004-145 PIN ' rZz T ]
“L13 | 5150004-331 LOWER LOOPER = )
Ll4 5150002-237 THREAD PATH B/LOWER LOOPER ] N
L15 5150002-322 NEEDLE GUARD (REAR) 1 o
L16 5150002-234 THREAD TAKEUP LEVER/LOWER LOOPER L =
HO3 5150002-215 SPRING BUSHING 1 o .
HOH 5150002-217 CUP 1
| HOB 5150002-218 TENSION DISC 9 I
_HU? 5150002-219 FELT ] O
HO8 5150002-213 SCREW STUD i 0
HO9 5150002-212 TENSION GUIDE 1 |
K02 5150012-216 SPRING (LIGHT) !
KO3 5150002-231 PIPE ]
5C07 9225508-307 SCREW (M4x 8) . F 0 T
SC30 9701614-507 | SCREW (MB6x14) - Y
SC41 9624504-407 SCREW (M4x 1) S 1 2
SC42 | 9624605-407 | SCREW (M5 5) 2 i
| SC44 | 9624706407 | SCREW (MbX 6) 2
SC61 9023901 -002 SCREW (SM9/64) D)
SC67 | 9026901-002 | SCREW (MGX14) ] B
5012 9060201 -002 OIL SEAL I
SW02 9030101002 WASHER 1
SWo6 9030101-007 WASHER ]

— 18—







M_CHAINSTITCH LOOPER DRIVE

MECHANISMC1D

REF .NO. PART NO. NAME QTY REMARK
MOl 5150004-156 CRANK I
MO2 5150004-157 PIN - ] =
M03 5150004-151 LEVER 1 N
MO4 5150004-152 SHAFT 1
M05 5150004-153 BLOCK |
MOG 5150004-154 WASHER i i
MO7 5150004155 COLLAR R 1 §
MO8 | 5150001-255 | BUSHING 1 T
M09 5150004-161 CHAINSTITCH LOOPER HOLDER |
M10 5150004-162 REGULATOR 1
M1l 5150004-341 CHAINSTITCH LOOPER 1 1
M2 5150002-266 THREAD TAKEUP/CHAINSTITCH LOQPER .rl
M13 5150004174 CRANK 1
M14 5150004-175 PIN 1
Mi5 5150004-176 SHAFT 1
M16 5150001-254 BUSHING ’ | |
M17 5150001253 BUSHING |
M18 5150004-177 | COLLAR 1
M19 5150003-128 COLLAR - I
M20 5150004-171 CONNECTION 1
M21 5150004-172 WASHER |
M22 5150004-173 SCREW . 9
M23 5150001-259 BUSHING |
X02 5140001-127 PLUG 2
sc27 | 9701616 507 | SCREW (MGX16) - 1
SC30 9701614-507 SCREW (MBX14) 1
sc4l 9624504-407 SCREW (M4x 4) 9 ]
SC42 9624605-407 SCREW (M5X 5) 7 i
SC46 9624604-407 SCREW (M5X 4) 2 B
SC51 9013301-001 SCREW (SM3/32) ) 1
sc53 | 9013301-004 | SCREW (sMg/64> | 1
SC67 9026901002 SCREW (M6X14) ;
SN02 9401500-107 | NUT (M4 )
SNO3 | 9409600-107 NUT  (M5) ]
s012 | 9060201-002 OIL SEAL B - I -
SW04 9030101-005 WASHER 1
SW06 9030101-007 WASHER 9




NO?

5CO6




N_.CHAINSTITCH LOOPER DRIVI:

MECHANISMC2D

IREF .NO. PART NO. NAME QTY REMARK
NO1 5150002-251 THREAD PATH/CHAINSTITCH LOOPER 1
NO2 | 5150002-252 | THREAD TUBK I |
NO3 | 5150002-253 | SCREW STUD 1 |
NO4 | 5150002-254 | TENSION GUIDE 1 |
NO5 | 5150002-255 | TENSION DISC 2 g
NOB | 5150002-256 | SPRING o P -
| NO7 | 5150002-257 | ot T 4
L,NOS 5150029-259 BRACKET _ i 1 E
NO9 5150002-261 THREAD PATH/CHAINSTITCH LOOPER 2
| N10 | 5150002-262 | cuinE 1 |
NI | 5150002-263 | SCREW R
| NI2 | 5150002-264 | STOPPER e -
N3 | 5150002-265 SPRING B i
NI4 | 5150002-258 | THREAD PATE/CHAINSTITCH LOOPER | | | -
SC05 |  9225505-307 | SCREW (Mdx 5) f g o
SCO6 | 9225506-307 | SCREW (M4X 6) o 4 |
SC08 9225510-307 | SCREW (Mdx10) 9 ]
SC52 | 9013301-003 | SCREW (SM3/32) 2 i i
SNO4 | 9024301-001 | NOT  (SML1/60) E
SWO2 9030101-002 WASHER 1 |
SW2L | 9030301-001 | WASHER ] ]




SR0O2 5Q02

0 5-THREAD MACHINE /@"

A 2-,3-,4-THREAD MACHINE




Q.FEED MECHANISMC1)D

REF.NO.|  PART NO. NAME QTY REMARK
GQo1 5150005-101 RATCHET WHEEL BRACKET ASSEMBLY I
a0l 5150005-111 RATCHET WHEEL BRACKET I 3
Q02 5150005-112 RATCHET WHEEL - 1 B
| Q03 5150005-113 SCREW - o NS 7
GQo4 5150005-104 RATCHET BRACKET ASSEMBLY ]
Q04 5150005-114 RATCHET BRACKET ]
Q05 5150005-115 RATCHET 1
Q06 5150005-116 PIN 2 ]
| Q07 | 5150005-117 | ECCENTRIC/FEED DRIVE 1
| Q08 5150005-118 ECCENTRIC/FEED REGULATING 1 ]
Q09 5150005-119 ECCENTRIC/LOOPER AVOIDING 1 - T
XQ09 5140005-127 ECCENTRIC RETAINER 1 ) B
Q10 5150005-125 GUIDE/FEED ECCENTRIC ]
Qll 5150005-126 PIN 1
Ql2 5150005-122 FLAT SPRING 1
| QI3 | 5150005-123 | SPRING 2
Ql4 5150005-121 CONNECTION ] =
al5 5150005-124 CRANK |
Qlb 5150005-131 PUSH BUTTON |
Ql7 5150005-132 SPRING 1
Q18 2150005-133 STOPPER |
Q19 5150005-134 LEVER 1
| Q20 | 5150005-135 | LINK i
Q21 5150005-136 SCREW 1 T
Q22 5150005-137 SHAFT - 1
Q23 5150005-138 LEVER 1
Q24 5150005-139 SPRING 1
Q25 5150003-128 COLLAR ]
Q26 5150001-257 BUSHING ]
Q27 5150005-141 REGULATOR PLATE 1 ]
Q28 5150005-142 STOPPER ] )
Q29 5150005-143 ADJUSTING BAR 1 ]
Q30 5150005-144 SPRING 1
Q31 5150005-145 THUMB NUT 1
Q32 5150005-146 SCREW 1 o
SC02 9225405-307 SCREW (M3x 5) i
SC03 9225406-307 SCREW (M3x B) 1
SC05 | 9225505-307 | SCREW (M4X 5) . 2
SC06 9225506-307 SCREW (M4x 6) |
SCO7 9225508-307 SCREW (M4x 8) 2 -
SCI1 9225610-307 SCREW (M5x10) 1
SC21 9701408-507 SCREW (M4x &) |
SC27 9701616-507 SCREW (M6x16) 1
SC30 | 9701614-507 | SCREW (MEX14) 7 ]
SC42 | 9624605-407 | SCREW (M5X 5) o b |
SCH6 9015601001 SCREW (SM1/8) .
SChH7 9015601-002 SCREW (SM1/8) 2
5002 9060101-002 0 RING 7
SRO2 9070401-002 NEEDLE BEARING ]
SRO3 9070401-003 NEEDLE BEARING 1 ]
SWO1 90630101-001 WASHER !
SW0o4 9030101-005 WASHER 2
SWO7 9030101-009 WASHER 1
SW32 9103600-100 | SPRING i




@’\
f'y R1<
SW05

L

53 KEDXX ¢iss

PLEASE NOTE:

% This is one of the gauge parts.Please confirm the
correct part by the conversion chart on pages 41~44,




R.FIEED MIEIECHANISMOZ2D
REF.NO. PART NO. NAME QTY REMARK

| RO | 5150005150 CRANK_ASSEMBLY/DIFF_FEED 1 T
| ROZ 5150005-153 CRANK/MAIN FEED T b -

| R03 5150005-154 | PIN I

CRO4 | 5150005 155 | WASHER DT i i

| R05 | 5150005-152 | SHAKT - - N

 RO6 _1570001 959 BUSHING T[T T

| RO7 5150002114 COLLAR R i e
| GROS 5150003 160 FI:FD BAR ASSEMBLY | 1 |~

ROS | 5150005161 MAIN FEED BAR - 1T 31
[ ROS | 5150005-165 _ DIFFERENTIAL FEED BAR | 1 |

RIO | 5150005-168 BLOCK o T

RI1 | 5150005-172 BLOCK T )
| RI2 | 5150005-170 GUIDE/FEED BAR D . o -
| RI3 | 5150005-162 | LINK/MAIN FEED iy e

Riél _5 50@5 ifﬁi BUSHII\\} - B _-l I

RIS | 5150005166 LINK/DIFFERENTIAL FEED T
RI6 | 5150005167 | BUSTHN“_ ] N 7

RI7 5150005169 RING o A -
RIS | 5150005-164 BRACKET - N i i
CRIG | 5150005-171 | PIN - ]

R20 | 5150005-173 | WASHER - TR -
| R2L | 5150005-174 | Screw - gy =
RI2 | 5150005-175 | BUSHING R T -

R23 515000i-116 PLUG - s N

R24 5150005-177 | OIL SEAL - - 2 | -

R25 | 5150005-178 PLATE T A

R26 5150001-258 BUSHING i
| R27 | 5150005 179 | PLATE o FaE T
EDXXX | XXXXXXX-XXX MAIN FEED DOG ASSEMBLY | g
EHOOC| 00000 XK DIFFERENTIAL FEED Do | | | — =
[sc0l | 9225403307 | screw cux |5 |~ —
sc07 | 9225508-307 | SCREW (hax &) 3 T
SC24 9701512-507 SCREW (M5X12) I
SC25 9701516507 SCREW (M5X16) o o o |
SC27 9701616507 SOREW (M6X16) | T, BpEseeeeSe
SC30 9701614-507 SCREW (M6X]4) i
SC42 | 9624605407 | SCREW (M5X 5) ' 4 F T
SC45 9624708407 SCREW (M6X 8) N
SC53 | 9013301-004 | SCREW (SM9/64) 3
SC61 9023901002 SCREW (SM9/64) 1 B
SNO3 9409600-107 | NUT  (M5) ]
| SROL 9070401 -001 NEEDLE BEARING 1 T
SW05 9030101-006 WASHER 2




T20 ~—

i
oSN
§ 5-,6-THREAD MACHINE gé\m

A 2-,3-,4-THREAD MACHINE




T.LUBRICATING MECHANISMC1D

REF .NO. PART NO. NAME QTY REMARK
T01 | 5150001-211 | OIL RESERVOIR 1
T02 | 5150000-212 | GASKET 1
TO3 | 5150001-213 | MAGNET P & ]
T04 5150001-214 MAGNET BRACKET 1
705 | 5150001-215 | WASHER 1
TO6 9150006-221 SILICONE OIL RESEVOIR (LOWER) | ]
07 | 5150006-222 | COVER 1
T08 | 5150006-215 | NEEDLE THREAD LUBRICATOR ] .
XT08 5140006-215 NEEDLE THREAD LUBRICATOR |
709 | 5150006-216 | FELT - T
XT09 | 5140006 216 | FELT T
TI0 | 5150006-125 | OIL TUBE S I
T11 5150006-131 OIL WICK I
T12 | 5150006-129 | TUBE CLANP 9
TI3 | 5150001-108 | OIL SIGHT GAUGE I
T14 | 5150000-119 | O RING 1
15 | 5150006-136 | FLOAT |
Tl6 5150006-137 INDICATOR 1
T17 | 5150006-138 | INDICATOR SUPPORT I
T18 | 5150006-211 SILICONE OIL RESEVOIR (UPPER) 1 -
T19 | 5150006-212 | THREAD GUIDE |
T20 | 5150006-213 | FELT 1
T21 | 5150006-214 | COVER |
22 | 5150006-223 | JOINT 1 T
123 | 5150006-224 | FELT i
X01 | 5140006-217 | PLUG ]
SCO6 | 9225506-307 | SOREW (MAX 6) 5
SC07 | 9225508-307 | SCREW (Mdx 8) 1
SC08 |  9225510-307 | SCREW (M4x10) 1
SC28 | 9701712-507 | SCREW (MSX12) o i N
Sc4l | 9624504-407 | SCREW (Mdx 4) N
s002 | 9060101-002 | 0 RING 1 g




— 29 —



U.LITIBRICATING

MECHANISMC2D

el

ke No]  PART NoO. NAME

GUol b 00006~ 110 PUMP ABQEMB’{

001 | 5150006- 1‘1 PUMP BODV T
W2 | 5150006-112 I
| w03 | 51a0600'7i9 s T T T
U004 | 5150006114 | motox -
"5057 O5150006-115 | PiN -
U0 | 5150006- {75'__'4;A%rhf PLATE N
507 | 5150006 7 | simr
o | sisowe e | awe
; wo | _3_}_5UJ01 -8 WORM WHEEL .
| U100 ! 5150006-124 | oIL TUBE
| ooy | s o
ul2 g 5150006128 JOINT
U3 | 5150006-129 'E__J‘EBL cLawe
R I
___1_1_1514‘? _____ 2100006-123 | WasmR o
SC08 | 825519 SC CREW \MHO]

scal | 97(}1_4_65 ;a’mmwa_f‘%eu [
\;53_6_7 q ]-;;70? 5\}7 ER Sb eL,(' (Mb«“ {\7 S
scad | 9624706-07 | ScrEw \MGT'; _____ -
S001 | 9060101-000 | 0 RING - _

Oty
]
vorilsng 1_ b
H
1] !
1
I
|
i
!
i
|
=
2 i
! i
2
— — — |,

SR S —




A XW09 wo2_|
5C61

SC22
W13

§ 5-,6-THREAD MACHINE
A 2-,3-,4-THREAD MACHINE

e A e




W_.KNIFE DRIVE MECHANISM

EF .NO. PART NO. NAME QTy REMARK
GW01 5150007-110 CONNECTION ASSEMBLY 1
W0l 5150007-111 CONNECTION/UPPER KNIFE DRIVE 1T
W02 5150004-135 | SCREW 9
W03 | 5150007-112 | CRANK 1
XW03 | 5140007-112 | CRANK 1 3 ]
W04 5150007-113 PIN o L |
W05 5150007-114 UPPER KNIFE LEVER kN
W06 5150001-252 BUSHING | 1
W07 | 5150002-114 COLLAR 9
W08 | 5150007-115 PIN o |
W09 5150007-116 UPPER KNIFE HOLDER 1
XW09 | 5140007-116 UPPER KNIFE HOLDER T T i
W10 5150007-311 UPPER KNIFE B
KT 5150007-121 LOWER KNIFE HOLDER 1
W11 5140007-121 LOWER ENIFE HOLDER ] E
Wi2 5150007-321 LOWER KNIFE I
W3 | 5150007122 | LOWER KNIFE CLANP | ]
Wid 5150007-123 | SPRING RETAINER I
WIS | 5150007-124 | SPRING 1
W16 5150007 125 | GUIDE 1
Wi7 5150001-258 BUSHING N i
SCO7 9225508-307 SCREW (MAX 8) e
| sco8 9225510-307 SCREW (M4X10) 1 i
sc13 | 9225410-307 | SCREW (M3x10) ! ]
SC22 9701410-507 SCREW (M4x10) 1 -
SC23 9701425-507 SCREW (M4x25) 1
SC30 | 9701614-507 | SCREW (MBX14) I
SC42 9624605-407 SCREW (M5X 5) 5 | T
SCH1 9023901-002 SCREW (SM9/64) 1 N
SNO L 9401400-107 | NUT  (M3) I |
013 9060201-003 | OIL SEAL 1
SW02 9030101-002 WASHER 3 ]
SW04 9030101005 | WASHER I




YOS




Y .ACCESSORIESCLD

EF_NO. PART NO. NAME QTy REMARK
YOI 5150001-134 BELT COVER ]
Y02 5150001-139 SCREW 1 -
¥03 | 5150008-130 | THREAD STAND ASSEMBLY (5-SPOOLS) O i
3Y03 | 5130008-130 | THREAD STAND ASSEMBLY (3-SPOOLS) T
4¥03 | 5140008-130 | THREAD STAND ASSEMBLY (4-SPGOLS) | ]
Y04 | 5150008-125 | WASTE CHUTE (UPPER) o B
Y05 | 5150008-126 | WASTE CHUTE (LOWER) R
Y06 5150008-120 PEDAL ASSEMBLY 1
Y07 | 5150008-111 REST BORAD ] ]
Y08 | 5150008-112 | NUT 4
 v09 | 5150008-113 | SPACER 1 —
| V10 | 5150008-115 | CUSHION RUBBER 1 B
¥il 5150008-116 | CUSHION RUBBER DR B
Y12 | 5150001-215 WASHER 1 E
SC07 | 9225508-307 | SCREW (Mdx 8) Vg *
SCOS |  9225516-307 | SCREW (MAX16) el
SC28 | 9701712-507 | SCREW (MSX12) Ll T
5C29 9701765-507 SCREW (M3X65) 4 |
SC71 | 9010601-001 | SCREW B a
SWO9 | 9030101-011 WASHER 20 |




235(8mm)

8 5-,6-THREAD MACHINE
A 2-,3-,4-THREAD MACHINE

2'!6(6mm)

Z17{5mm)

Z18(3mm)
Z219(2.5mm)
PLEASE NOTE:

k This is one of the gauge parts.Please confirm the

Z14{7mm)

correct part by the conversion chart on pages 4|~44




Z . ACCESSORIESC2D

REF.NO.|  PART NO. NAME QTY REMARK
Z01 5150008-231 OIL CONTAINER ]
702 5150008-232 OILER I
Z03 5150008-233 OIL FUNNEL 1
204 5150008-217 CHAIN 1
Z05 5150008-219 DUST COVER ]
206 5150008-227 SCREWDRIVER (LARGE) I
707 5150008-228 SCREWDRIVER (MIDDLE) 1
208 1270001-362 ACCESSORIES BOX ]
209 5150008-234 SILICONE CONTAINER 1

“”ZiOV XXXXXXX =X XX NEEDLE COMPLETE |
7L 5150008229 ALLEN KEY DRIVER (1/16) I
712 5150008-218 TWEEZERS ]
213 1250002-486 THREADING WIRE l
714 5150008-221 WRENCH (7mm) 1
Z15 5150008-222 WRENCH (8mm) 1
716 | 5150008-226 ALLEN KEY (6mm) ]
z17 5150008-225 ALLEN KEY (5mm) 1
718 5150008-224 ALLEN KEY (3mm) 1
719 5150008-223 ALLEN KEY (2.5mm) 1

G223 5150008-240 CLOTH GUIDE ASSEMBLY ]
GXZ23 |  5140008-240 CLOTH GUIDE ASSEMBLY 1
720 5150008-241 CLOTH GUIDE BRACKET 1
721 5150008-242 HINGE/EDGE GUIDE BRACKET 1
722 5150008-243 BRACKET/EDGE GUIDE |
723 5150008-244 EDGE GUIDE ]
X723 5140008-244 EDGE GUIDE ]
724 5150008-245 FLAT SPRING 1
725 5150008-246 PIN 1
726 5150008-247 SCREW 1
727 5150008-248 STOPPER 1
Al2 5150006-140 OIL FILTER ]
w12 5150007-321 LOWER KNIFE 1
SCO1 9225403-307 SCREW (M3x 3D l
SC05 92925505-307 SCREW (M4X 5) ]
SC06 9225506-307 SCREW (M4X 6) N
SC07 | 9225508-307 | SCREW (Mdx 8) I
5E53 9013301004 SCREW (SM9/64) 2
SNO2 9401500-107 NUT (M4) l
SW02 9030101-002 WASHER 3
SwW3l 3103500-100 SPRING 1




BLINDHEMMING(%WHQ%;%L%M&Q%r%@

'@\SCSZﬂ

SWO2

SC06




BL INDHEMM I NG (505411203, -204,505M12-203, -204)

REF.NO. PART NO. NAME QTY REMARK
GPO] 5130008-201 CLOTH GUIDE ASSEMBLY 1
PQ] 5130008-250 CLOTH GUIDE ASSEMBLY 1
720 | 5150008-241 CLOTH GUIDE BRACKET 1
721 5150008-242 | HINGE/EDGE GUIDE BRACKET 1 B
224 5150008-245 | FLAT SPRING ]
725 5150008246 PIN - ]
726 | 5150008247 | SCREW 1 ]
2 5150008-248 STOPPER 1
SCol 9225403-307 SCREW (M3x 3) 1
SC05 9225505-307 SCREW (M4X 5) 1
SC07 | 9225508-307 SCREW (M4X 8) i 1 N
sC53 | 9013301004 SCREW (SM9/64) 2
SNO2 | 9401500-107 NUT (M4) 1
| SW02 9030101 -002 WASHER 9
Sw3] 9103500100 SPRING |
ATTACHING TAPE (514M41-324D
REF.NO. PART NO. NAME QTY REMARK
P02 5140008-141 TAPE GUIDE (UPPER) 1
P03 5140008-142 TAPE GUIDE (LOWER) 1
P4 5140008-143 BRACKET 1 ]
P05 5140008-144 TAPE TAKEUP 1
HF14 5150012-112 CRANK/NEEDLE DRIVE ] o
"HKOB 5150014-133 CRANK/UPPER LOOPER 1 E
SC0B 9225506-307 SCREW (M4x 6) 5 ]
SCh1 9023901 -002 SCREW (SM9/64) ] i




CURVED SEAMING (516M02-234, ~235)

Vo1

,ﬁﬁ

5C02

Voz
5wo -
SChJ .

SEAMING ON HEAVY FABRICS C516X01 -355, —356>

L)

27

<)

HKO6

6-THREADS MACHINE (51 6M71-334D

(=)

HO3 —&




CURVED SEAMING (516M02-234, 235D

REF.NO. PART NO. NAME QTY REMARK
Vo1 5150023-117 SPRING 1
Vo2 5150017-311 UPPER KNIFE 1 ]
5002 9225405-307 SCREW (M3X 5) ]
sc6l | 9023901-002 | SCREW (SN9/64) I 1
SW02 9030101-002 WASHER [

SEAMING ON

HEAVY FABRICS (516X01 -

355, —356D

REF.NO. PART NO. NAME QTY REMARK
VO3 5150013 117 SPRING 1
HFI4 | 5150012 112 | CRANK/NEEDLE DRIVE 1
HKO6 | 5150014-133 | CRANK/UPPER LOOPER ! —
SC02 |  9225405-307 | SCREW (M3X 5) 1 5
6—-THREADS MACHINE (516M71-334)
REF .NO. PART NO. NAME QTY REMARK
6HO! 0160002-214 POST NUT 1
HO3 5150002-215 SPRING BUSHING 1
HO4 5150002-216 SPRING (HEAVY) I =
_HO5 | 5150002-217 | cup 1 ]
HO6 5150002-218 TENSION DISC - 2
HO7 5150002-219 FELT | 1
HO8 5150002-213 SCREW STUD 111
HO9 | 5150002-212 | TENSION GUIDE S
6H10 5160002-221 THREAD PATH A ]
6H11 5160002-228 THREAD PATH B 1
6H12 5160002-229 THREAD PATH C i ]
6Y03 5160008-130 THREAD STAND ASSEMBLY (6-SPOOLS) 1
BB25 5160009141 THREADING CHART (6-THREADS) 1
HF14 | 5150012-112 | CRANK/NEEDLE DRIVE ] ]
HKO6 | 5150014-133 | CRANK/UPPER LOOPER ] |
SC05 9225505-307 SCREW (M4X 5) | ]
SC06 9225506307 SCREW (M4X 6) 9 ]




[GAUGE PARTS CONVERSION CHART ]

516: Safety stitch

- [T D
GAUGE @}. Zz g % i
MODEL NG SW 0Cx27
EP253 b —
504M01-204 4 EKB800 ED575 EH445 JEF371 E562 | EL26 |EG131| Fl4 K06 £11 oo R
; 203 3 EK783 ED569 EH442 /EE':z%g ES67 | 1t t t 1t £9
— | 505M12- %___m
do 204 4 EK784  § t t t 1 1 1 t 1t
‘EP152 mm
504721201 L5 EK934 ED290 1 JEF55 t t t L L e
EP253
324 |2 4 EK809 ED575 EH445 /EF374 ESB2 t+ [EGI42| HF14 | HKO6 | %11
g 514M05- A
o 3252 5 EX810 t t Ll 1} L] 1 t t t
N "
EP730 s
5laMalaza 2z 4 EK805 £D574 t wrrse |1 t t t t t | e
516M01-234 1 3 4 EK838 ED579 EH492 EPS04 ES42 1t |EGIS3| Fl4 K06 1
B mm
516M02234 |3 4 1t t t EP909 t t 1 t L
516M03-2551 5 5 EK986 EDBE1 EH500 EPB02 ES42 t+ |EG155 t 1t t ﬁm e
m
E 35515 ] EKB53 ED582 EH495 EP955 ES47 | EL24 1t HF 14 | HKOG ®
wn
(111 516X01- Fo oo
6|5 6 EK854 t 1t 1t t t 1 1 1 #
2343 4 EKS81 EDOOZ EHS57 EPS08 |ES42B| EL26 |EG153| Fl14 K06 L1 E"Egﬂ =
(IGLOII e
516M31- fic
25515 5 EK986 | E0003 t EPS09 t t |E61s5| t t t |fg ==
m -
Z 1 516M71314 | 3 4 EK989 ED581 EH497 EP233 £S42 + [EG333| HF14 | HKO6 1t ¥ o =
_m [eautiveai bl i inisstarmii]
#DCx27321
DCx1 #21
Number of threads Applications Dasign serial NO T Needle gauge
2:2 threads 0: Plain seaming 3: Shirring ’
3:3 threads 1: Blind hemming 4: Attaching tape g glngle needle
4:4 threads Serging 5: Backlatching 3 3mm
5:5 threads 2: Turn-up/down hem-  6: Attaching zipper 5: 5%
6:6 threads ming 7. Others '
EKI-[3] [505 2] —
Stitch type Material thickness Sewing capacity Seam width
503: Serging 1 S
504: Plain seaming F: Fine~Light . g
505: Blind hemming M: Light - Medium 2: Standard hit ij imm
512: Single thread seam H: Heavy 3 High lift 5 5 0
514: Double thread seam X : Extra heavy el 6: sm

T ——

e

Lt g




[GAUGE PARTS CONVERSION CHART]

REF .NO. PART NO. NAME REMARK
EDD0Z 5150035-3 MAIN FEED DOG ASSEMBLY N
ED003 5150045-3 MAIN FEED DOG ASSEMBLY
ED290 5130005-311 MAIN FEED DOG ASSEMBLY
ED569 5130015-31 MAIN FEED DOG ASSEMBLY
ED574 5140005-31 MAIN FEED DOG ASSEMBLY
EDH75 5140035-311 MAIN FEED DOG ASSEMBLY T
ED579 5150005-3 MAIN FEED DOG ASSEMBLY
ED531 5150015-3 MAIN FEED DOG ASSEMBLY
EDH2 5150025-311 MAIN FEED DOG ASSEMBLY
EGI3I 5130002-311 NEEDLE HOLDER =
EG142 5140012-311 NEEDLE HOLDER
EGI53 5150012-311 NEEDLE HOLDER
EGI55 5150022-311 NEEDLE HOLDER T
EG333 5160002-31 NEEDLE HOLDER ]
EH442 2130005-32 DIFFERENTIAL FEED DOG
EH445 5140015-32 DIFFERENTIAL FEED DOG
i EH492 5150005-32 DIFFERENTIAL FEED DOG
ER495 5150025-321 DIFFERENTIAL FEED DOG
EH497 5160005-32 DIFFERENTIAL FEED DOG
EH500 5150015-32 DIFFERENTIAL FEED DOG R
EAG57 5150035-32 DIFFERENTIAL FEED DOG ]
EK733 5130002-33 NEEDLE PLATE 1
EK784 5130012-33 NEEDLE PLATE
EK800 5130022-33 NEEDLE PLATE
EX805 5140012-33 NEEDLE PLATE
EK809 5140052-33 NEEDLE PLATE i
EK810 5140022-33 NEEDLE PLATE E
EK833 5150052-331 NEEDLE PLATE
EK853 0150032-33 NEEDLE PLATE E
EK854 5150042-33 NEEDLE PLATE =r
EK934 5130032-33 NEEDLE PLATE
EK031 5150062-33 NEEDLE PLATE
| EK986 5150022-33 NEEDLE PLATE
EK989 5160002-331 NEEDLE PLATE
EL24 5150034-3 UPPER LOOPER
EL26 5150014-3 UPPER LOGPER
EP152/EF525 5130013-310 PRESSER FOOT ASSEMBLY
EP233/ES42 5160003-310 PRESSER FOOT ASSEMBLY
- [EP253/EF371/ES6A  5130023-310 PRESSER FOOT ASSEMBLY
EP253/EF374/ES6 5140043-310 PRESSER FOOT ASSEMBLY
EP502/ES42 5150023-310 PRESSER FOOT ASSEMBLY ]
EP504/ES42 5150033-310 PRESSER _FOOT ASSEMBLY o
EP508/ES42B 5150073-310 PRESSER FOOT ASSEMBLY N T
EP509/ES42B 5150083-310 PRESSER FOOT ASSEMBLY
EP730/EF732/ES6 5140023310 PRESSER FOOT ASSEMBLY
EP909 5150063-310 PRESSER FOOT ASSEMBLY
EPO55/ES47 5150053-310 PRESSER FOOT ASSEMBLY
EP991/EF993/ES67 5130043-310 PRESSER FOOT ASSEMBLY
H22 2150032-3 NEEDLE #9 (DCx27)
H22 5150002-38 NEEDLE #I1(DCx27) E
H22 5150012-38 NEEDLE #21{DCx27)
H22 5150022-381 NEEDLE #21(DCxI)
Fl4 5150002-112 CRANE/NEEDLE DRIVE
HF14 5150012-112 CRANK/NEEDLE DRIVE
K06 5150004-133 CRANK/UPPER LOOPER
HK0B 5150014-133 CRANK/UPPER LOOPER
Z10 5150038-216 NEEDLE COMPLETE #9 (DCx27)
Z10 5150008-216 NEEDLE COMPLETE #]1(DCx27)
Z10 5150018-216 NEEDLE COMPLETE #21(DCx27)
Z10 5150028-216 NEEDLE COMPLETE #2](DCX])




GAUGE PARTS CONVERSION CHART |

N :
GAUGE X %, | 2 ﬁ &
MODEL  |NG sM| &=
I EP152
S03M12.204 4 EK784 ED569 EH442 EF155 EL21 (EGL3I
505MLL 263 3 EK783 1 t t EL2e |t
m
| sosm1i 204 4 EK784 1 1 t t |t
; .
W, EP152
504F21-201 15 £K934 ED250 t JEF575 1 t
b EP253
504M01-204 4 EKE00 ED575 EH445 JEF371 ES62 1 4
o EP253 .
5l2M04324 |2 4 EX809 1 IEF3T4 t | EL36 [EGI4Z
512M04.325 | 2 5 EK810 1 1t ) 1t t 1t
EP230
514M02-323 | 2 3 EK804 ED574 1+ JEF503 1 ELZ26 1
m ; EP230
= 514M02.324 | 2 4 EK805 1t 1t /EF374 1t t t
o EP230
< 3 4
[ SEELEEE] F EK80 t t mrsos | TPt
EP230
514M03324 |2 4 EK805 t t eFye | Y Y | t
EP253
514M05-324 2 4 EK809 ED575 1 JEFA74 + t t
514M05-32512 5 EK810 1 t L t 1t 1t
516M01-224 | 2 4 EK834 ED579 EH49?2 EP500 £542 t+ |EGIS2
516MO1235 |3 5 EKB39 t t EP501 t+ | ¢ [EGis3] t | ¢t | P s
Q 5lEMDZ235 |3 5 t t T EP910 t |t 1 t t | P
t'JT 516M03255[5 5 EK986 ED581 EH500 | EPS02 | FES42 | ¢ LEGISS| ¢+ t t Fo  umw
[Sasuisiffussnsncen:]
516X01-355 | & 5 EK853 D582 EH495 EP95SS ES47 | EL24 t HF 14 | HKOG ¥ EII;III amm
516X01:356 {5 6 EK854 t t t t |t |t t t # i
o QoI
» #¥DCx27 821
DCxl #21
Number of threads | Applications Design serial NO. Needle gauge
2:2 threads 0: Plain seaming 3: Shirring .
3:3 tireads 1 Blind hemming 4: Attaching tape g gﬁﬁ_:e needle
4:4 threads Serging 5: Backlatching 3 3mm
5:5 threads 2: Turn-up/down hem-  6: Attaching zipper e
6:6 threads ming 7. Others )
ExI-[3] [505 2] —
| Stitch type Material thickness Sewing capacily Seam width —_]
503: Serging 1: 1.5mm -
504: Plain seaming F: Fine~Light . hsh
‘ 505: Blind hemming M: Light ~ Medium 2 Sz gﬁ 2::2
! 512: Single thread seam H: Heavy 3 High iift 5: B,
! 514 Double thread seam X: Extra heavy g £ B i

516: Safety stitch

o




[GAUGE PARTS CONVERSION CHART ]

REF .NO. PART NO. NAME REMARK
ED200) 5130005-311 MAIN FEED DOG ASSEMBLY
ED569 5130015-311 MAIN FEED DOG ASSEMBLY
EDH74 5140005-3 MAIN FEED DOG ASSEMBLY
ED575 5140035-3 MAIN FEED DOG ASSEMBLY
EDY79 5150005311 MATN FEED DOG ASSEMBLY
EDHE] 5150015-311 MAIN FEED DOG ASSEMBLY
ED532 5150025-311 MATN FEED DGG AGSENBLY
EGI3I 5130002-311 NEEDLE HOLDER o — o
EG142 5140012-311 NEEDLE HOLDER
EGI52 5150002-3 NEEDLE HOLDER ) —
EGI53 51500123 NEEDLE HOLDER ]
EGI55 51500223 NEEDLE HOLDER -
EA442 5130005-32 DIFFERENTIAL FEED DOG
EA445 5140015-32 DIFFERENTTAL FEED DOG N
EH492 5150005-32 DIFFERENTIAL FEED DOG
EA495 5150025-321 DIFFERENTIAL FEED DOG - -
EHS00 5150015-321 DIFFERENTIAL FEED DOG '
EK783 5130002-33 NEEDLE PLATE e
EK784 5130012-33 NEEDLE PLATE
EK300 5130022-353 NEEDLE PLATE -
EK804 9140002-33 NEEDLE PLATE
EK805 5140012-331 NEEDLE PLATE )
EK80Y 5140052-331 NEEDLE PLATE
EK310 5140022-33 NEEDLE PLATE
EK334 5150002-33 NEEDLE PLATE
EX339 5150012-33 NEEDLE PLATE
EK853 5150032-331 NEEDLE PLATE e
EK854 5150042-331 NEEDLE PLATE B
EK934 5130032-33 NEEDLE PLATE
EK936 5150022-33 NEEDLE PLATE )
ELZ21 5130004-3 UPPER LOOPER o
EL24 5150034-3 PPER LOOPER - R
EL26 5150014-311 UPPER LOOPER
EL36 5150004-311 UPPER LOOPER S
EP[52/EF155 5130003-310 PRESSER FOOT ASSEMBLY -
EP[52/EF525 5130013-310 PRESSER FOOT ASSEMBLY
EP230/EF503/ES6  5140013-310 PRESSER FOOT ASSEMBLY S e
CP230/EF374/ES6d  5140003-310 PRESSER FOOT ASSEMBLY )
EP253/EF371/ES6A 5130023-310 PRESSER FOOT ASSEMBLY T
P253/EF374/ES64  5140043-310 PRESSER FOOT ASSEMBLY = =
EP500/ES42 5150003-310 PRESSER FOOT ASSEMBLY N
EP501/ES42 5150013-310 PRESSER FOOT AGSEMBLY ) o
EPH02/ES42 5150023-310 PRESSER FOOT ASSEMBLY
EP910 50093-3 PRESSER FOOT ASSEMBLY [——
EP955/ES47 5150053-310 PRESSER FOOT ASSEMBLY |
H22 5150032-381 NEEDLE #9 (DCx27)
022 5150002-38 NEEDLE #11(DCx27)
122 5 150012-38 NEEDLE #21(DCx27) 1
H22 5150022-381 NEEDLE #21(DCX1} )
¥4 5150002-112 CRANK/NEEDLE DRIVE
IFT4 5150012-112 CRANK/NEEDLE DRIVE
K06 5150004-133 CRANK/UPPER LOOPER T
HKOB 51R00T4-133 CRANK/UPPER LOOPER
710 5150038-216 NEEDLE COMPLETE #9 (DCx27) o -
Z10 5150008-216 NEEDLE COMPLETE #11(DCx27)
Z10 5150018-216 NEEDLE COMPLETE #21(DCx27)
Z10 5150028-216 NEEDLE COMPLETE #21(DCx1)




TOYO TA

apparel equipment

AISIN SEIKI CO., LTD.

Overseas Sales Department
2-1, Asahi-machi, Kariya-city, Aichi 448, Japan
TEL(0566)24-8695 TELEX ASCOJ J59590 FAX(0566)24-8895 Jun 1995



